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48 Hour Heat Stress Test 
 KODIAKOTTON® Liners  

Frozen Product 
 

LABORATORY RESULTS – KODIAKOOLER® WHITE PAPER 
 



KODIAKOTTON® BOX LINERS 
KSP10.5X8X9.25BL 

48 HOUR HEAT STRESS TEST 
PAYLOAD:  ONE PINT FROZEN ICE CREAM AND TEN LBS DRY ICE 

PAYLOAD AND DRY ICE SUBSTANTIALLY FILLED THE CAVITY 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

The above test results were recorded by individual data loggers within and outside the test package as well as in proximity to the product. 
Although from an actual case study simulating a heat stress environment, individual results may vary. KODIAKOOLER® does not warrant or 

guarantee that these results will be the same for any product and/or shipment. 
KODIAKOOLER® will gladly provide samples for independent testing and evaluation. ©2016 KODIAKOOLER® 
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